
 

 

 

Blackwater Gold Project 
EAC #M19-01 Condition 33, Mine Waste 
and Water Management Plan 
 

October 2022 

 



  
 
 

BW Gold LTD. Version: D.1   October 2022          Page i 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

CONTEXT STATEMENT

CONTEXT STATEMENT  

The Blackwater Gold Project (Project) received Environmental Assessment Certificate (EAC) #M19-01 
on June 21, 2019, under the 2002 Environmental Assessment Act and a Decision Statement on 
April 15, 2019 under the Canadian Environmental Assessment Act, 2012, approving the Project with 
conditions. Blackwater is an open pit gold and silver mine with associated ore processing facilities located 
[...]
flow rates as the mine is developed and also lower flow rates during the winter seasons.  

Both WTP A and B will be deployed during the initial year of mine construction and located within the 
process plant building. The two WTP trains will share some resources such as an effluent tank, electrical 
panels, chemical storage, and chemical make-down equipment to reduce the overall system footprint, 
minimize operational requirements and reduce system costs (Figure 6.6-1). 

The plan for a staged installation of WTP A/B/C/D provides room to treat flow rates higher than the 
expected maximum for most of the Construction and Operation phases: if peak precipitation flows are 
experienced to a level above the WTP capacity, accumulation of water in the metals treatment pond will 
occur depending on the operating level of the pond at the time (McCue 2022). The pond could be drawn 
down in advance of high flow period to provide buffer capacity (McCue 2022). In wet conditions, should 
water exceed the upstream WTP ponds capacity (9,000 m3), the pit sump is assumed to manage 
additional volumes of water until treatment capacity resumes. Installation of WTP C and WTP D is 
planned for Years +5 and +9, respectively, to accommodate the expected increment in influent water flow 
rates: expedited construction of Metals WTP trains C and D would be triggered if flow rates become 
higher earlier than predicted (McCue 2022).  

The Metals WTP chemical program is based on the 2016 and 2021 bench test results (McCue 2021) and 
the Metals WTP design basis. Based on bench tests results, flocculation will not be required after the first 
precipitation stage. This means that the removal of non-flocculated metal hydroxide solids in the first clarifier 
would be sufficient to lower the concentration of the metals targeted in this stage to a satisfactory level.  



Figure 6.6-1: General Layout of the Metals Removal Water Treatment Plant
source: McCue (2021).

www.erm.com Project No.: Client: Graphics: BWG-22ERM-006:2 0635833-0032 BW Gold LTD.

Not
 fo

r C
on

str
uc

tio
n



  
 

BW Gold LTD. Version: D.1 October 2022          Page 42 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

Inlet surge ponds will function to receive and temporarily store inlet water for the Metals WTP. The inlet 
surge ponds will homogenize the inlet water streams (from the pit sump, pit groundwater dewatering, and 
Upper and Lower Waste Stockpiles) as well as dampen inlet flow surges. 

6.6.1.2 Treatment Performance 

Target limits for the Metals WTP discharge have been set at the lowest of the BC water quality guidelines 
(BC WQG) for freshwater aquatic life (BC ENV 2019, 2021) or federal guidelines (MDMER; EC 2012) and 
source drinking water quality guidelines (BC ENV 2020b). If a chronic guideline is not available, then an 
acute guideline was used as the treatment target. The effectiveness of the proposed treatment process is 
based on the bench testing and operational monitoring will be used to confirm treatment performance. 
The treatment performance presented in ERM 2016 Appendix F (Preliminary Design of Pit Sump and Pit 
Perimeter Dewatering Well Network Water Treatment Plan for the Blackwater Gold Project) was based on 
literature values for hydroxide/sulphide precipitation and a comparison of literature values and results of 
the neutralization testing of PAG waste rock humidity cell leachates for single stage and two stage lime 
addition since bench scale testing results were not available (Table 6.6-1).  

Table 6.6-1: Summary of 2016 Predicted Effluent Concentrations (Lime/Sulphide 
Precipitation Treatment Process) and 2016/2021 Bench Test Results 

Parameters 
of Concern 

Units 2016 2021 

Lime/Sulphide 
Precipitationa 

Synthetic 
Inlet Water 

Bench 
Test 9 

Bench 
Test 10 

Test Water 
Sample 

Bench 
Test 

pH pH units - 4.23 6.84 6.89 7.14 8.69 

TSS mg/L - 4.5 - 31.4 19.4 <3.0 

Metals (Dissolved) 

Aluminum mg/L 0.05 2.21 0.0161 0.119b 0.0019 0.0048 

Antimony mg/L NR 0.304 0.0078 0.0129c <0.0001 <0.0001 

Arsenic mg/L 0.005 0.00864 0.00043 0.00046 0.00016 0.0001 

Cadmium mg/L 0.0005 0.0291 <0.000005 <0.000005 0.0000092 <0.000005 

Cobalt mg/L 0.001 0.0094 0.00094 0.00021 <0.0001 0.0001 

Copper mg/L NR 0.04 <0.0002 0.00029 <0.0002 <0.0002 

Iron mg/L 0.03 0.032 <0.01 <0.01 <0.01 <0.01 

Lead mg/L 0.006 0.106 <0.00005 <0.00005 <0.00005 <0.00005 

Manganese mg/L 0.01 1.37 0.624d 0.226 1.21 0.359 

Nickel mg/L 0.004 0.0168 0.00171 0.00051 <0.0005 0.00346 

Zinc mg/L 0.01 4.23 <0.001 0.000059 0.0063 0.0018 

Notes: 
NR = No removal predicted. 
Dashes indicate not predicted. 
a Theoretical minimum dissolved concentration based on literature review (Appendix F of ERM 2016). 
b Concentration of dissolved aluminum exceeds the long-term BC water quality guideline of 0.05 mg/L. 
c Concentration of dissolved antimony exceeds the long-term BC water quality guideline of 0.009 mg/L for 
total antimony. 
d Concentration of dissolved manganese exceeds the long-term BC water quality guideline of 0.53 mg/L for 
total manganese. 



  
 

BW Gold LTD. Version: D.1 October 2022          Page 43 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

The treatment effectiveness of the Metals WTP (McCue 2021) was examined under the range of 
expected influent water quality, flow rates, and temperatures: 

 Influent Water Quality – the effectiveness of the proposed treatment process is based on the bench 
testing summarized below. It has been observed during the bench testing programs that the 
concentrations of the parameters of concern can be effectively reduced to below the treatment targets 
with a hydroxide/sulphide precipitation process. 

 Flow Rates – the design considers a conservative approach to determining the design flow. The flows 
predicted for different sources are used to estimate the design flow rate for the WTP, with maximum 
values for each period/scenario used. Moreover, water from the different sources is directed to a 
metals treatment pond upstream of the WTP which will act to homogenize the inlet water quality and 
dampen inlet flow surges, allowing for some accommodation of varying influent water quality and flow 
rates. 

 Temperature – the temperature of the influent water is assumed to have minimal impact on the 
treatment effectiveness of the WTP as the hydroxide/sulphide precipitation process is considered 
flexible in handling temperature variations. 

In 2016, it was concluded that a two-stage hydroxide/sulphide precipitation process (2016 Test 9) was 
able to achieve treatment targets, which were two times BC WQG (McCue 2021). Promising results 
were also achieved with flocculated two-stage hydroxide/sulphide precipitation process (2016 Test 10). 
Flocculation was able to further reduce the concentration of some parameters including cobalt, 
manganese, and nickel.  

A supplemental bench test program was developed based on the 2016 results for Test 9 and Test 10. 
The objective of the 2021 supplemental bench test which included flocculated hydroxide and sulphide 
precipitation was to validate the removal of manganese. It consisted of hydroxide and sodium sulphide 
precipitation followed by flocculation. The 2021 bench test used a water sample collect from a flowing 
exploration hole approximately 90m away from the deposit area. The bench test was performed using 
the following chemicals: 

 Ferric Sulphate Liquid (12% Fe), Fe2(SO4)3; 

 Hydrated Lime Powder, Ca(OH)2, made into 15% lime slurry; 

 Sodium Sulphide Liquid (15% Na2S); and 

 Polyclear A2501K, made into 0.25% w/w polymer solution. 

The two-stage hydroxide and sodium sulphide precipitation program consisted of the following major steps: 

 Stage 1: 

- Because of the higher pH of the water sample, Stage-1 of hydroxide precipitation was not conducted. 

 Stage 2: 

- Addition and rapid mixing of a known dosage of ferric sulphate into water sample. 

- Addition and moderate mixing of 15% lime slurry into water sample to target pH of 9.0. 

- Mixing of sample for 3 minutes. 

- Addition and moderate mixing of known dosage of sodium sulphide into the water sample. 

- Mixing of sample for 3 minutes. 

- Addition and slow mixing of known dosage of polymer solution into the water sample. 



  
 

BW Gold LTD. Version: D.1 October 2022          Page 44 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

- Mixing of sample for 20 minutes. 

- Settling of sample for 11 minutes. 

- Filtration of water through a 20-micron filter. 

- Vacuum filtration of the collected filtered water through a 1.5-micron Whatman filter. 

- Collection of filtered water sample for laboratory analyses. 

The results for 2016 bench test 9 and 10, and 2021 supplemental bench test are summarized in Table 6.6-1. 
The concentration of dissolved manganese in the 2021 was observed to be lower than the BC water 
quality guideline for total manganese, which is in accordance with the 2016 bench Test 10 results. 

The 2021 design of the Metals WTP is based on the 2016 and 2021 bench test results (Table 6.6-1). 
Operational monitoring will be used to confirm treatment performance and adjust treatment methods, if 
required (see Section 8). 

6.6.2 Membrane Water Treatment Plant 

6.6.2.1 Design Overview 

No treatment of water in the TSF ponds was proposed during Operations for the conceptual Project-
related flow provided in to support the Environmental Assessment (ERM 2016). Following BC Ministry of 
Energy and Mines request for additional detail regarding the water treatment technologies, a preliminary 
design of an ion exchange and nanofiltration WTP focussing on sulphate removal was proposed for 
usage during closure and post-closure (ERM 2017). With updates to the Project, a WTP was required and 
designed for the Operations phase to treat surplus TSF supernatant pond water (BQE 2021). 

During the Operations phase, the Membrane WTP is only required for treating excess water under the 
variable climate scenario, and the primary water management mechanism under the average climate 
scenario is through planned dam wall raises. Based on the variable climate scenario, the Membrane WTP 
was designed to accept feed water at a rate of 72 L/s and discharge treated water at a rate of 54 L/s. 
The Membrane WTP does not have capacity above its design hydraulic capacity to discharge treated 
water at a higher rate. However, given that the design basis for contingency treatment during operations 
is 7 months of year, if additional capacity is required, then the operating season could be extended to 
increase the annual treatment capacity by up to 71% or from approximately 1.3 Mm3/yr to 2.3 Mm3/yr.  

To manage surplus water in the TSF under variable climate conditions during the Operations phase, a 
Membrane WTP will be used to treat water from the TSF C Pond and convey treated water to the WMP or 
use in ore processing at the mill. Treatment will occur between the spring and fall months (April through 
October) during operations when the TSF C Pond volume exceeds the nominal pond volume. 

The reverse osmosis (RO) technology was selected for the Membrane WTP during Operations and has 
been designed to remove sulphate, nitrogen (N)-species, and trace heavy metals in mine contact water 
(BQE 2021).  

The operations phase Membrane WTP consists of three main treatment steps: 

1. Pre-treatment to remove trace heavy metals and suspended solids. 

2. RO to remove sulphate, N-species, and trace heavy metals. 

3. Treatment of retentate with ferric and sulphide reagents to remove trace heavy metals. 

Process flow sheets are provided in BQE 2021 and summarized in Figure 6.6-2.  



  
 

BW Gold LTD. Version: D.1 October 2022          Page 45 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

 
Source: BQE 2021 

Figure 6.6-2: Operations Phase Membrane Water Treatment Plant Block Flow Diagram 

The pre-treatment step involves the addition of ferric and sulphide reagents (sodium hydrosulphide 
(NaHS) and trimercapto-triazine (TMT)-15), to precipitate heavy metals such as cadmium, copper, and 
zinc. The precipitated sulphide solids are then removed using multimedia filtration (MMF) and cartridge 
filtration (CF). Flocculant is dosed upstream of the MMFs to facilitate particle removal. The provision for 
the addition of sodium hydroxide (NaOH) is made in the design in the event that feed water pH becomes 
slightly acidic or ferric needs to be added to achieve enhanced removal of metalloids such as arsenic, 
antimony, and molybdenum. However, as long as the feed pH remains above an approximate pH 7, and 
no ferric is added to the feed, the use of NaOH will be either minimal or not required at all.  

The solids-free water is directed to the RO which produces two streams: (1) permeate low in sulphate, 
ammonia, and trace metals; and (2) retentate containing the balance of constituents dissolved in the plant 
feed. Antiscalant is added upstream of the RO to protect the RO membrane from fouling by scale formation.  

The retentate produced by the process does not require desaturation because it is simply recycled back 
to the TSF which holds a much larger volume by comparison; the impact of this recycle stream to TSF 
concentrations has been modelled in the WQM and can be considered negligible. 

6.6.2.2 Treatment Performance 

The Membrane WTP is designed to meet the strictest of the BC Water Quality Guidelines (BC WQG) as 
discharge limits. The treatment limits used for the design are presented in Section 2.3 of the Detailed 
Design Report submitted on July 30, 2021 (BQE 2021). Supporting information on the treatment 
effectiveness of the system is presented in Section 4.2 of BQE (2021) in the form of bench test results 
and minimum effluent concentrations achievable.  

Table 6.6-2 provides a list of reference sites that support the treatment process selection and overall 
design for the Project. All Canadian and BC reference sites share the same overall conditions that are 
found at the Project: mining, cold climates, variable water temperature and seasonality. In most cases, 
the water qualities found at the listed reference sites are the same order of magnitude or beyond the 
predicted water qualities for the Project. Performance data from the listed reference sites shows that the 
treatment processes can comfortably achieve water treatment goals of meeting BC WQG over a wide 
range of water qualities. The removal rates applied for water treatment in the water quality model 
developed for the Project (Lorax 2021; 2022a) were set conservatively based on the reference site results 
presented in Table 6.6-2; the removal rates were always set equal to or lower than the results achieved 
by the reference sites. 



  
 

BW Gold LTD. Version: D.1 October 2022          Page 46 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

Table 6.6-2: Reference Sites 

Site Location Operation Type Treatment Technology 

Silvertip Mine BC Full Scale Sulphide precipitation 

Minto Mine Yukon Full Scale Sulphide precipitation Reverse osmosis membrane 

Wolverine Mine Yukon Pilot Reverse osmosis membrane 

Torex Mine Mexico Pilot Reverse osmosis membrane Nanofiltration membrane 

Site #1 Peru Pilot Reverse osmosis membrane 

Site #2 BC Pilot Nanofiltration membrane 

Site #3 BC Pilot Nanofiltration membrane 

Site #4 BC Pilot Ferric and sulphide precipitation 

Site #5 BC Pilot Ferric and sulphide precipitation 

In the design of the Membrane WTP for the Project, the metals removal and membrane salt rejection 
rates were set conservatively for modelling purposes. The approach was to set conservatively achievable 
targets that meet the treatment needs of the site, instead of setting more aggressive targets. Discharge 
water quality produced by the Membrane WTP is expected to outperform estimates listed in Tables 6.6-3 
and 6.6-4 based on lab/bench/pilot scale test work and full-scale operating plants. 

Table 6.6-3: Treatment Targets Achievable with Ferric and Sulphide Precipitation 

Parameter Units Target with Ferric Addition Target with Sulphide Addition Reference Site1 

Silver mg/L - 0.001 Site #4 and #5 

Arsenic mg/L 0.020 - Site #4 and #5 

Cadmium mg/L - 0.0005 Silvertip 

Cobalt mg/L - 0.010 Site #4 and #5 

Copper mg/L - 0.010 Minto 

Molybdenum mg/L 0.050 - Site #4 and #5 

Lead mg/L - 0.010 Site #4 and #5 

Antimony mg/L 0.050 - Site #4 and #5 

Vanadium mg/L 0.015 - Site #4 and #5 

Zinc mg/L - 0.100 Silvertip 
1 See Table 6.6-2. 

The pre-treatment stage involving the addition of ferric reagent and sulphide reagents (sodium 
hydrosulphide and trimercapto-triazine) has been implemented at multiple sites, including two sites in BC. 
Table 6.6-3 summarizes the conservative treatment targets achievable by ferric and sulphide precipitation 
that were set based on operating data from other sites. 
  



  
 

BW Gold LTD. Version: D.1 October 2022          Page 47 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

Table 6.6-4: Membrane Pilot Performance Data for Nitrogen Species 

Nitrogen Species Unit Feed Permeate Salt Rejection (%) 

Ammonia 

Minto RO mg/L, as N 2.738 0.482 82% 

Wolverine RO mg/L, as N 0.760 0.028 96% 

Site #1 RO mg/L, as N 0.557 0.223 60% 

Site #2 NF – Fortilife XC-N mg/L, as N 0.241 0.036 85% 

Site #2 NF – ESNA LF mg/L, as N - - - 

Site #3 NF – Fortilife XC-N mg/L, as N 2.583 1.982 23% 

Site #3 NF – ESNA LF mg/L, as N - - - 

Nitrate 

Minto RO mg/L, as N 16.903 4.281 75% 

Wolverine RO mg/L, as N 0.057 0.021 63% 

Site #1 RO mg/L, as N 1.710 0.166 90% 

Site #2 NF – Fortilife XC-N mg/L, as N 6.08 6.44 <0% 

Site #2 NF – ESNA LF mg/L, as N 7.087 6.8 4% 

Site #3 NF – Fortilife XC-N mg/L, as N 45.61 44.92 2% 

Site #3 NF – ESNA LF mg/L, as N 0.904 0.837 7% 

Nitrite 

Minto RO mg/L, as N 1.247 0.199 84% 

Wolverine RO mg/L, as N - - - 

Site #1 RO mg/L, as N - - - 

Site #2 NF – Fortilife XC-N mg/L, as N 0.202 0.361 <0% 

Site #2 NF – ESNA LF mg/L, as N 0.658 0.399 39% 

Site #3 NF – Fortilife XC-N mg/L, as N 2.423 2.379 2% 

Site #3 NF – ESNA LF mg/L, as N 0.1 0.136 <0% 

Cyanide (Total) 

Torex RO #1 mg/L 1,300 200 85% 

Torex RO #2 mg/L 2,200 170 92% 

Torex RO #3 mg/L 3,190 220 93% 

Torex NF mg/L 2,000 100 95% 

Cyanide (WAD) 

Torex RO #1 mg/L 924 175 81% 

Torex RO #2 mg/L 874 165 81% 

Torex RO #3 mg/L 2,250 80 96% 

Torex NF mg/L 1,600 100 94% 



  
 

BW Gold LTD. Version: D.1 October 2022          Page 48 

BLACKWATER GOLD PROJECT 
EAC #M19-01 Condition 33, Mine Waste and Water Management Plan 

MINE WATER MANAGEMENT

Nitrogen Species Unit Feed Permeate Salt Rejection (%) 

Cyanide (Free) 

Torex RO #1 mg/L 879 170 81% 

Torex RO #2 mg/L 839 170 80% 

Torex RO #3 mg/L 1,697 80 95% 

Torex NF mg/L 619 65 89% 

Thiocyanate 

Torex RO #1 mg/L 220 76 65% 

Torex RO #2 mg/L 650 230 65% 

Torex RO #3 mg/L 110 51 54% 

Torex NF mg/L 4,100 3,700 10% 

The membrane systems separate clean water by overcoming the osmotic pressure created by the 
presence of dissolved solids. Typically, higher dissolved solids content correlates with higher osmotic 
pressures that the feed pump needs to push water through the pores of the membrane. 
Likewise, increasing water recoveries from membrane systems are achievable with increasing feed 
pressure or decreasing osmotic pressure. Water recovery is defined as the percentage of water that is 
recovered on the clean side of the membrane. The passage of dissolved solids into the product water 
stream depends on the types of dissolved solids (monovalent versus multivalent), membrane pore size, 
pressure, temperature, concentration, and water recovery. In membrane systems, salt rejection is 